
 

 

 

 

 

 
 
 
 
 

Closure and Post-
Closure Water 
Management Plan  

 

 

 

  



 

BW Gold Ltd. ‒ Closure and Post-Closure Water Management Plan | September 2024 1 

Closure and Post-Closure Water 
Management Plan 

Table of Contents 
Table of Contents....................................................................................................................................... 1 

Glossary and Abbreviations ..................................................................................................................... 3 

Table of Concordance ............................................................................................................................... 5 
[...]
reduce sulphate inventories in the TSF; its primary function is to generate clean water that meets BC 
WQGs for discharge into Davidson Creek. As part of near-term evaluations (Table 2-1), membrane 
treatment optimizations and alternatives were investigated to minimize brine volume and improve 
sulphate control by precipitating sulphate as a solid byproduct. A risk assessment was completed to 
determine preferred alternative treatment technologies for removing calcium sulphate and sodium 
sulphate – these are the two primary forms of dissolved sulphate in TSF water. Ion exchange (Sulf-IXC) 
and barium precipitation (using BaCO3) were identified as preferred alternatives, and they were carried 
forward into a bench scale testing program for further assessment. Objectives, scope items and outcomes 
for water treatment near-term evaluations are summarized in Table 2-7. 

Results of investigations are not included in the WBM/WQM updates presented in Section 2.5 but 
represent contingencies available to BW Gold if additional SO42- mitigation during Operational processing 
is required. Refer to further detail in BQE technical report, 411c Workplan – Near Term Investigation 6 in 
Appendix E.



 

BW Gold Ltd. ‒ Technical Report for 2024 Closure and Post-Closure Water Management Plan | September 2024 36 

Table 2-7: Summary of Water Treatment Near Term Investigations 

Evaluation # Objective Scope Items Outcomes 

6a Investigate upgrades to 
Membrane WTP to improve 
treatment efficiency for high-
salinity influent 

Evaluate ion exchange calcium removal softening pre-treatment to decrease 
gypsum scaling potential and increase RO treatment water recovery 

• Calcium softening is not recommended due to short loading cycle, high regeneration frequency, 
and inefficiency of regeneration using RO brine 

Test and compare the performances of two different, commonly available 
RO membranes for water treatment 

• Brackish water (BWRO) membranes are recommended over sea water (SWRO) membranes 
because lower operating pressures are required, and similar effluent qualities are achievable 

Assess and verify that RO treated effluent can meet BC WQGs • Both BWRO and SWRO membranes produced treated water that complies with BC WQGs 

6b Investigate feasibility of salt 
cake precipitation from brine 
and associated long-term 
storage for solids waste 

Evaluate gypsum desaturation from RO brine for one and two-stage RO 
process 

• Quantitative gypsum desaturation achieved for one and two-stage RO process i.e., sulphate that 
is associated with calcium that is above gypsum desaturation limits was precipitated as gypsum 
and removed as a solid by-product 

Evaluate Sulf-IXC ion exchange treatment of gypsum desaturated RO brine 
to remove additional sulphate that cannot be removed via gypsum 
desaturation alone, especially sodium-associated sulphate 

• Sulf-IXC increases overall sulphate removal 
• It can remove sulphate associated with sodium 
• Overall sulphate removal depends on the solubility of CO2, which is temperature and pressure 

dependent  

Evaluate barium carbonate treatment of gypsum-desaturated RO brine to 
remove additional sulphate that cannot be removed via gypsum 
desaturation alone, including sodium-associated sulphate 

• Barium carbonate increases overall sulphate removal 
• It can remove sulphate associated with sodium 
• Overall sulphate removal depends on barium carbonate dosage 
• Overall kinetics of using barium carbonate to remove sulphate is very slow and takes at least two 

hours due to the low solubility of barium carbonate 

Provide proof-of-concept and laboratory data to support sulphate removal 
estimates and associated capital and operating cost estimate calculations 
for these treatment processes for 6c 

• Key performance indicators including reagent usage, water recovery, sulphate removal, and 
solid generation were recorded for each bench test to inform the treatment process evaluations 
conducted in 6c 

6c Evaluate treatment 
optimizations for high TDS 
influent (e.g. option to 
extend pit storage life) 

Develop a list of viable treatment options for each phase of operation based 
on lab testing results from 6a and 6b scopes of work 

Viable treatment options included: 
• Single stage RO with desaturation gypsum removal 
• Two stage RO with desaturation gypsum removal 
• Sulf-IXC applied to membrane retentate stream (either one stage or two stage RO) 
• BaCO3 applied to membrane retentate stream (either one stage or two stage RO) 

Summarize capital cost, operating cost, sulphate removal, brine generation 
and solid generation for each option 

The following ranges were determined for the Operations phase Membrane WTP: 
• Capital Cost: 8.0-15.8 $M CAD 
• Operating Cost: 0.82-2.12 $M CAD/year 
• SO42- Removal Rate: 0-54% 
• Brine Generation: 75,000-300,000 m3/year 
• Solids Generation: 0-4,100 dmt/year 

Determine the preferred treatment option for each phase of operation based 
on cost, performance, waste generate and treatment risks 

• The preferred treatment option is two stage RO operation with gypsum desaturation and Sulf-
IXC applied on the final membrane retentate stream 

• RO and gypsum desaturation processes maximize gypsum removal and Sulf-IXC targets sodium 
sulphate removal 

• The system can be built-up in phases to increase sulphate removal as needed by the Mine – the 
system starts with single stage RO 

• Add on circuits include gypsum desaturation, additional RO stages and Sulf-IXC   
 



 

BW Gold Ltd. ‒ Technical Report for 2024 Closure and Post-Closure Water Management Plan | September 2024 37 

2.3.2 Post-Closure Metals Water Treatment Plant  

Per the Mine schedule, all active water treatment will pause from Year 18+ (late Operations) onwards, 
through the duration of the Closure phase as contact waters are preferentially directed into the pit to 
accelerate filling. Once the Pit Lake has reached its target elevation, the updated Post-Closure Water 
Management Plan (BW Gold 2024) assumes a Metals WTP will treat ECD and Upper Waste Stockpile 
water up to a rate of 155 L/s (5 Mm3/year). The timing of the onset of metals treatment is based on the 
requirement to treat pit water prior to discharge to the environment due to elevated metals concentrations 
(i.e., the need to discharge water from the pit to maintain target water elevation dictates the timing of 
metals treatment). 

During months in which the Metals WTP has additional capacity, Pit Lake water will also be directed to 
the Metals WTP for treatment. Treated effluent is discharged to Davidson Creek. For the purposes of the 
plan, it is assumed the Metals WTP commissioned and operated for the Mine Operations phase is re-
commissioned to treat contact water in the Late Closure through Post-Closure phases. Information 
presented in the Joint Permit Application for the Metals WTP is summarized in the following sections. 
Operational monitoring of the Metals WTP during the Operations phase will be used to inform adaptive 
management and planning for the Metals WTP in the Late Closure and Post-Closure phases (BW Gold 
2024). The Membrane WTP, which was operational during the Operations phase, does not operate from 
Year +18 onwards.  

2.3.2.1 Metals Water Treatment Plant Description 

This section summarizes the detailed design, treatment methodology, and other relevant considerations 
of the Metals WTP that was originally presented as part of the Joint Permit Application. Please refer to 
Section 5.6.4 of the Joint Permit Application for further detail. 

During the Operations phase, water collected from the Open Pit (dewatering wells and pit sump) along 
with water collected from the Upper and Lower Waste stockpiles is treated for metals at the Metals WTP 
prior to use in the mill or being discharged to the WMP. The Metals WTP is located at the Plant Site 
during Operations. Maximum Metals WTP influent rates are planned to ramp up in three phase (Phase 1 
in Years -1 to 4 at 105 L/s; Phase 2 in Years 5 to 8 at 155 L/s; Phase 3 in Years 9 to 17 at 205 L/s; 
McCue Engineering Contractors 2021). A metals treatment pond upstream of the Metals WTP will 
temporarily collect and store water from all the sources before treatment. One upstream pond will initially 
be constructed with a volume of 4,600 m3 to handle flows from Year 1 through Year 4. A second pond will 
be added to provide an additional storage capacity in Year 5 of 4,400 m3 (totalling 9,000 m3). Water would 
be stored in the Open Pit sump in the event that the metals treatment pond reaches its maximum 
capacity.  

During the Late Closure and Post-Closure phases, the Metals WTP is assumed to operate up to a rate of 
155 L/s. The same treatment methodologies and efficiencies are assumed in the water quality model for 
both the Operations and Post-Closure phases. Metals treatment is anticipated to be required at the onset 
of the Late Closure phase through Post-Closure due to elevated metal concentrations predicted in contact 
waters that would result in BC WQG exceedances in Davidson Creek if discharged without treatment.  

The Metals WTP design is based on hydroxide-sulphide integration technology and has been designed to 
target total suspended solids (TSS) and metals identified as parameters of concern (POCs) in mine 
contact water for the Operations phase as part of the Joint Permit Application (Appendix 5-G of the Joint 
Permit Application). The selection of this treatment technology is based on the results of a Best 
Achievable Technology (BAT) study conducted as part of the Joint Permit Application.  

The treatment of the mine contact water in the Metals WTP will consist of a three-stage precipitation, 



 

BW Gold Ltd. ‒ Technical Report for 2024 Closure and Post-Closure Water Management Plan | September 2024 38 

coagulation, and flocculation chemical program and solids removal. The chemical reactions will take 
place in a four-chamber reactor tank where each precipitant is added to the first three chambers and the 
flocculant added to the fourth chamber. Two inclined-plate clarifiers will be used for solids settling and 
removal, one following the first precipitation stage and the other one after the water is treated through the 
second precipitation, third precipitation, and flocculation stages. Following the second clarifier the water 
will be directed to multimedia filters and bag filters as polishing stages for solids removal. As a final step, 
the water will be buffered to a suitable pH before discharge. 

A Best Available Technology (BAT) evaluation was completed for the Metals WTP as part of the Joint 
Application. Seven technologies were identified as part of that evaluation: 

1. Hydroxide Precipitation  

2. Sulphide Precipitation  

3. Hydroxide-Sulphide Integration  

4. Ion Exchange 

5. Ultrafiltration  

6. Nano-filtration 

7. Reverse Osmosis 

Each technology was characterized using four categories based on technical, environmental and 
social/community/indigenous factors, and market factors (refer to Attachment 7 “Alternative Technology 
Matrix” in Appendix 5-G of the Joint Permit Application for further detail). Rating scales were developed 
for each of the factors using a five point scale against which each alternative is scored. Each factor was 
weighted to relevancy to the Mine, with a weighting of one being the least relevant to the Mine and a 
weighting of three being the most relevant. The scores and weightings were used to calculate a merit 
rating for each of the candidate technologies. The recommended option or BAT for the Mine was selected 
based on the scores. 

Overall, the hydroxide-sulphide integration technology (candidate three) scored the highest overall with a 
score of 110, indicating that it is the BAT for the Metals WTP. A bench test program was completed in 
2016 indicating that a two-stage hydroxide-sulphide precipitation process was able to achieve treatment 
targets and flocculation was able to further reduce the concentration of some parameters (Appendix 5-G 
of the Joint Permit Application). The bench test program was completed in 2021 validating the treatment 
results observed in 2016 (Appendix 5-G of the Joint Permit Application). 

With respect to treatment effectiveness, the effectiveness of the treatment process is based on the bench 
testing summarized below. It has been observed during bench testing programs that the concentrations of 
the parameters of concern can be effectively reduced to below the treatment targets with a 
hydroxide/sulphide precipitation process.  

In 2016, it was concluded that a two-stage hydroxide/sulphide precipitation process (2016 Test 9) was 
able to achieve treatment targets, which were two times BC water quality guidelines (see Appendix 5-G of 
the Joint Permit Application). Promising results were also achieved with flocculated two-stage 
hydroxide/sulphide precipitation process (2016 Test 10). Flocculation was able to further reduce the 
concentration of some parameters including cobalt, manganese, and nickel.  

A supplemental bench test program was developed based on the 2016 results for Test 9 and Test 10. 
The objective of the 2021 supplemental bench test, which included flocculated hydroxide and sulphide 
precipitation was to validate the removal of manganese. It consisted of hydroxide and sodium sulphide 
precipitation followed by flocculation. The 2021 bench test used a water sample collect from a flowing 
exploration hole approximately 90 m away from the deposit area. The bench test was performed using 



 

BW Gold Ltd. ‒ Technical Report for 2024 Closure and Post-Closure Water Management Plan | September 2024 39 

the following chemicals: 

o Ferric Sulphate Liquid (12% Fe), Fe2(SO4)3 

o Hydrated Lime Powder, Ca(OH)2, made into 15% lime slurry 

o Sodium Sulphide Liquid (15% Na2S) 

o Polyclear A2501K, made into 0.25% w/w polymer solution. 

The two-stage hydroxide and sodium sulphide precipitation program consisted of the following major 
steps: 

• Stage 1: 

o Because of the higher pH of the water sample, Stage-1 of hydroxide precipitation was not 
conducted. 

• Stage 2: 

o Addition and rapid mixing of a known dosage of ferric sulphate into water sample. 

o Addition and moderate mixing of 15% lime slurry into water sample to target pH of 9.0. 

o Mixing of sample for three minutes. 

o Addition and moderate mixing of known dosage of sodium sulphide into the water sample. 

o Mixing of sample for three minutes. 

o Addition and slow mixing of known dosage of polymer solution into the water sample. 

o Mixing of sample for 20 minutes. 

o Settling of sample for 11 minutes. 

o Filtration of water through a 20-micron filter. 

o Vacuum filtration of the collected filtered water through a 1.5-micron Whatman filter. 

o Collection of filtered water sample for laboratory analyses. 

Samples were collected for total metals, dissolved metals, pH, TSS, and submitted to ALS Canada Ltd. 
(ALS) under Chain of Custody. The results for 2016 bench test 9 and 10, and 2021 supplemental bench 
test are summarized in Table 2-8. The concentration of dissolved manganese in the 2021 was observed 
to be lower than the BC water quality guideline for total manganese, which is in accordance with the 2016 
bench Test 10 results.  
  



BW Gold Ltd. ‒ Technical Report for 2024 Closure and Post-Closure Water Management Plan | September 2024 40 

Table 2-8: Summary of Metals WTP Bench Test Results (reproduced from Table 5.6-11 of Chapter 
5 of the Joint Permit Application) 

Parameters 
of Concern Units 2016 Synthetic 

Inlet Water 
2016 Bench 
Test 9 

2016 Bench 
Test 10 

2021 Test 
Water Sample 

2021 Bench 
Test 

pH pH 
units 4.23 6.84 6.89 7.14 8.69 

TSS mg/L 4.5 - 31.4 19.4 <3.0 

Metals (Dissolved) 

Aluminum mg/L 2.21 0.0161 0.119 0.0019 0.0048 

Antimony mg/L 0.304 0.0078 0.0129 <0.0001 <0.0001 

Arsenic mg/L 0.00864 0.00043 0.00046 0.00016 0.0001 